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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

Test Mode : 802.11ax HE40 Test Channel : |09
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ssamonas. FCC RADIO TEST REPORT Report No. : FR392037C

Appendix B. AC Conducted Emission Test Results

Temperature : 23.3~26.7C
Relative Humidity : |54.5~61.2%

Test Engineer : [Louis Chung
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EUT Information

Report NO : 392037
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
0T
80+
70t
N 60_\ CISPR22-QP LimitatMain Ports
>
m -
© .h‘-\"-‘_ S
£ 501 Pt -
T
g 1
3
401
4
30 A & ¢
1 *
201
101
0 } } —t———— } ——— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.151688 27.49 55.91 28.42 | L1 OFF 19.9
0.151688 36.46 65.91 29.45 | L1 OFF 19.9
0.201390 23.24 53.55 30.31 | L1 OFF 19.9
0.201390 34.04 63.55 2951 | L1 OFF 19.9
0.401910 21.23 47.81 26.58 | L1 OFF 20.0
0.401910 29.69 57.81 28.12 | L1 OFF 20.0
0.553110 21.80 46.00 2420 | L1 OFF 20.0
0.553110 32.05 56.00 23.95 | L1 OFF 20.0
1.633110 21.35 46.00 24.65 | L1 OFF 20.0
1.633110 25.24 56.00 30.76 | L1 OFF 20.0
22.929000 27.79 50.00 2221 | L1 OFF 20.2
22.929000 32.56 60.00 27.44 | L1 OFF 20.2




EUT Information

Report NO : 392037
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.156750 26.63 55.63 29.00 | N OFF 19.9
0.156750 37.50 65.63 28.13 | N OFF 19.9
0.186450 20.45 54.19 33.74 | N OFF 19.9
0.186450 31.41 64.19 32.78 | N OFF 19.9
0.240990 20.41 52.06 3165 | N OFF 19.9
0.240990 31.96 62.06 30.10 | N OFF 19.9
0.423330 20.28 47.38 27.10 | N OFF 20.0
0.423330 29.46 57.38 27.92 | N OFF 20.0
1.572000 19.18 46.00 26.82 | N OFF 20.0
1.572000 28.65 56.00 27.35 | N OFF 20.0
22.946100 22.89 50.00 27.11 | N OFF 20.2
22.946100 27.31 60.00 32.69 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Jack Tsai, Gary Guo, and Steven Wu
Relative Humidity : 50~65%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)
2313.465 55.52 -18.48 74 41.33 27.2 17.48 30.49 286 136 P H
2389.38 44.96 -9.04 54 30.43 27.39 17.61 30.47 286 136 A H
* 2412 108.86 - - 94.26 27.42 17.64 | 30.46 | 286 | 136 P H
* 2412 105.83 - - 91.23 27.42 17.64 30.46 286 136 A H
802.11b H
CHO1 H
2412MHz 2389.17 56.58 -17.42 74 42.05 27.39 17.61 30.47 121 312 P \%
2389.17 46.39 -7.61 54 31.86 27.39 17.61 30.47 121 312 A \%
* 2412 109.46 - - 94.86 27.42 17.64 30.46 121 312 P \Y,
* 2412 106.6 - - 92 27.42 17.64 30.46 121 312 A \%
Vv
2389.52 56.49 -17.51 74 41.95 27.4 17.61 30.47 100 63 P H
2389.94 44.84 -9.16 54 30.3 27.4 17.61 30.47 100 63 A H
* 2437 109.81 - - 95.01 27.6 17.65 | 30.45 | 100 63 P H
* 2437 106.66 - - 91.86 27.6 17.65 30.45 100 63 A H
2497.62 55.46 -18.54 74 40.41 27.8 17.68 30.43 100 63 P H
802.11b 2488.03 45.31 -8.69 54 30.28 27.78 17.68 30.43 100 63 A H
CHos 2320.36 55.49 -18.51 74 41.29 27.2 17.49 30.49 103 118 P \%
2437MHz
2389.94 45.46 -8.54 54 30.92 27.4 17.61 30.47 103 118 A \%
* 2437 113.89 - - 99.09 27.6 17.65 30.45 103 118 P \%
* 2437 110.72 - - 95.92 27.6 17.65 30.45 103 118 A \%
2497.41 56 -18 74 40.95 27.8 17.68 30.43 103 118 P \%
2488.24 45.46 -8.54 54 30.43 27.78 17.68 30.43 103 118 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 108.71 - - 93.89 27.6 17.66 | 30.44 114 360 P H
* 2462 105.62 - - 90.8 27.6 17.66 | 30.44 114 360 A H
2492.12 56.59 -17.41 74 41.54 27.8 17.68 | 30.43 114 360 P H
2487.84 46.05 -7.95 54 31.02 27.78 17.68 | 30.43 114 360 A H
H
802.11b
H
CH11
* 2462 113.65 - - 98.81 27.62 17.66 | 30.44 | 100 102 P \%
2462MHz
* 2462 110.52 - - 95.68 27.62 17.66 | 30.44 | 100 102 A \%
2486.12 56.74 -17.26 74 41.73 27.76 17.68 | 30.43 | 100 102 P \%
2484.76 46.09 -7.91 54 31.09 27.75 17.68 | 30.43 | 100 102 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 37.63 -36.37 74 60.66 32.44 11.17 66.64 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 37.96 -36.04 74 60.99 32.44 11.17 66.64 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 46.78 -27.22 74 69.42 32.65 11.3 66.59 272 296 P H
4874 43.06 |-10.94 54 65.7 32.65 11.3 66.59 | 272 | 296 | A | H
7311 47.22 -26.78 74 62.87 36.88 13.8 66.33 100 326 P H
7311 40.29 -13.71 54 55.94 36.88 13.8 66.33 100 326 A H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 4536 |-28.64 74 68 32.65 11.3 66.59 | 330 | 327 P |V
2437TMHz
4874 42.48 -11.52 54 65.12 32.65 11.3 66.59 330 327 A \%
7311 44.83 -29.17 74 60.48 36.88 13.8 66.33 - - \
\
\%
\
\%
\
\%
\%
\%
\%
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1746 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 48.07 -25.93 74 70.42 32.75 1144 | 66.54 | 100 1 P H
4924 45.45 -8.55 54 67.8 32.75 11.44 | 66.54 | 100 1 A
7386 44.08 -29.92 74 59.96 36.66 13.82 | 66.36 - - P
802.11b
CH 11
4924 48.42 -25.58 74 70.77 32.75 1144 | 66.54 | 305 | 328 P
2462MHz
4924 45.48 -8.52 54 67.83 32.75 11.44 | 66.54 | 305 | 328 A
7386 44.3 -29.7 74 60.18 36.66 13.82 | 66.36 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
17+6 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2388.855 57.26 | -16.74 74 42.73 27.39 17.61 | 30.47 | 300 63 P H
2389.905 47.53 -6.47 54 32.99 27.4 17.61 | 30.47 | 300 63 A | H
* 2412 108.36 - - 93.76 27.42 17.64 | 30.46 | 300 63 P H
* 2412 101.51 - - 86.91 27.42 17.64 | 30.46 | 300 63 A | H
H
802.11g
H
CHO1
2390 63.27 | -10.73 74 48.73 27.4 17.61 | 30.47 | 140 | 314 P |V
2412MHz
2390 49.76 -4.24 54 35.22 27.4 1761 | 3047 | 140 | 314 | A | V
* 2412 108.12 - - 93.52 27.42 17.64 | 30.46 | 140 | 314 P |V
* 2412 100.79 - - 86.19 27.42 1764 | 3046 | 140 | 314 | A | V
\
\
2387.28 55.44 | -18.56 74 40.93 27.37 17.61 | 30.47 | 356 56 P H
2388.82 45.65 -8.35 54 31.12 27.39 17.61 | 30.47 | 356 56 A | H
* 2437 111.27 - - 96.47 27.6 17.65 | 30.45 | 356 56 P H
* 2437 103.13 - - 88.33 27.6 17.65 | 30.45 | 356 56 A | H
2486.49 56.75 | -17.25 74 41.74 27.76 17.68 | 30.43 | 356 56 P H
802.11g
24835 47.03 -6.97 54 32.05 27.74 17.68 | 30.44 | 356 56 A | H
CH 06
2389.8 56.51 | -17.49 74 41.97 27.4 17.61 | 30.47 | 103 | 116 P |V
2437MHz
2389.1 46.75 -7.25 54 32.22 27.39 17.61 | 30.47 | 103 | 116 AV
* 2437 115.02 - - 100.22 27.6 17.65 | 30.45 | 103 | 116 P |V
* 2437 108.01 - - 93.21 27.6 17.65 | 30.45 | 103 | 116 AV
2484.39 56.69 | -17.31 74 41.7 27.74 17.68 | 30.43 | 103 | 116 P |V
2483.76 47.49 -6.51 54 32.51 27.74 17.68 30.44 103 116 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 109.05 - - 94.18 27.64 17.67 | 30.44 | 110 360 P H
* 2462 101.9 - - 87.03 27.64 17.67 | 30.44 | 110 360 A H
2483.72 61.59 -12.41 74 46.61 27.74 17.68 | 30.44 | 110 360 P H
2483.68 48.21 -5.79 54 33.23 27.74 17.68 | 30.44 | 110 360 A H
H
802.11g
H
CH11
* 2462 113.6 - - 98.76 27.62 17.66 | 30.44 | 100 81 P \%
2462MHz
* 2462 105.64 - - 90.8 27.62 17.66 | 30.44 | 100 81 A \Y
2483.56 62.14 -11.86 74 47.16 27.74 17.68 | 30.44 | 100 81 P \%
2483.52 49.6 -4.4 54 34.62 27.74 17.68 | 30.44 | 100 81 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 39.58 -34.42 74 62.61 32.44 11.17 66.64 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 39 -35 74 62.03 32.44 11.17 66.64 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
4874 47.38 -26.62 74 70.02 32.65 11.3 66.59 100 66 P H
4874 37.28 |-16.72 54 59.92 32.65 11.3 66.59 | 100 66 A | H
7311 47.05 -26.95 74 62.7 36.88 13.8 66.33 100 360 P H
7311 35.19 -18.81 54 50.84 36.88 13.8 66.33 100 360 A H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 44.59 -29.41 74 67.23 32.65 11.3 66.59 345 397 P \%
2437TMHz
4874 3434 |-19.66 54 56.98 32.65 11.3 66.59 | 345 | 397 | A | V
7311 45.77 -28.23 74 61.42 36.88 13.8 66.33 216 4 P \
7311 3511 |-18.89 54 50.76 36.88 13.8 66.33 | 216 4 AV
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1746 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 46.14 -27.86 74 68.49 32.75 1144 | 66.54 | 100 72 P H
4924 37.49 -16.51 54 59.84 32.75 11.44 | 66.54 | 100 72 A H
7386 45.27 -28.73 74 61.15 36.66 13.82 | 66.36 - - P H
H
H
H
H
H
H
H
H
802.11g
H
CH 11
4924 43.93 -30.07 74 66.28 32.75 11.44 | 66.54 | 100 | 352 P \Y
2462MHz
4924 34.89 -19.11 54 57.24 32.75 11.44 | 66.54 | 100 | 352 A \Y
7386 43.88 -30.12 74 59.76 36.66 13.82 | 66.36 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
17+6 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2388.96 58.02 -15.98 74 43.49 27.39 17.61 | 30.47 300 135 P H
2390 47.69 -6.31 54 33.15 274 17.61 30.47 300 135 A H
* 2412 104.28 - - 89.68 27.42 17.64 | 30.46 300 135 P H
* 2412 97.3 - - 82.7 27.42 17.64 | 30.46 300 135 A H
802.11ax H
HE20 Full H
CHO1 2390.01 64.29 -85.71 150 49.75 274 17.61 30.47 111 314 P \%
2412MHz 2389.905 50.5 -3.5 54 35.96 27.4 17.61 | 3047 | 111 | 314 | A | V
* 2412 106.61 - - 92.01 27.42 17.64 30.46 111 314 P \%
* 2412 98.43 - - 83.83 27.42 17.64 30.46 111 314 A \%
\%
\%
2389.66 55.6 -18.4 74 41.06 27.4 17.61 30.47 400 56 P H
2389.24 45.79 -8.21 54 31.26 27.39 17.61 30.47 400 56 A H
* 2437 107 - - 92.2 27.6 17.65 30.45 400 56 P H
* 2437 98.45 - - 83.65 27.6 17.65 30.45 400 56 A H
802.11ax 2494.26 55.59 -18.41 74 40.54 27.8 17.68 30.43 400 56 P H
HEZ20 Full 2485.02 46.76 -7.24 54 31.76 27.75 17.68 30.43 400 56 A H
CH 06 2389.8 56.12 -17.88 74 41.58 274 17.61 30.47 103 116 P Vv
2437MHz 2389.8 46.66 | -7.34 54 32.12 27.4 17.61 | 30.47 | 103 | 116 | A | V
* 2437 114.72 - - 99.92 27.6 17.65 30.45 103 116 P Vv
* 2437 105.16 - - 90.36 27.6 17.65 30.45 103 116 A \%
2490.34 56.81 -17.19 74 41.76 27.8 17.68 30.43 103 116 P \%
2484.88 46.85 -7.15 54 31.85 27.75 17.68 30.43 103 116 A \%
TEL : 886-3-327-0868 Page Number : C11 of C28
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samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 107.02 - - 92.18 27.62 17.66 30.44 357 54 P H
* 2462 99.21 - - 84.37 27.62 17.66 | 30.44 | 357 54 A H
2486.28 59.83 -14.17 74 44.82 27.76 17.68 30.43 357 54 P H
2483.88 49.1 -4.9 54 34.12 27.74 17.68 30.44 357 54 A H
802.11ax H
HE20 Full H
CH11 * 2462 111.27 - - 96.43 27.62 17.66 30.44 102 117 P \%
2462MHz * 2462 103.17 - - 88.33 27.62 17.66 30.44 102 117 A \Y
2485.88 60.34 -13.66 74 45.33 27.76 17.68 | 30.43 | 102 117 P \Y
2483.96 50.11 -3.89 54 35.13 27.74 17.68 30.44 102 117 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 38.96 -35.04 74 61.99 32.44 11.17 66.64 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 38.86 -35.14 74 61.89 32.44 11.17 66.64 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 40.83 -33.17 74 63.47 32.65 11.3 66.59 - - P H
7311 48.75 | -25.25 74 64.4 36.88 13.8 66.33 | 100 | 347 P H
7311 35.85 -18.15 54 515 36.88 13.8 66.33 100 347 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 4431 | -29.69 74 66.95 32.65 11.3 66.59 | 330 | 326 P |V
2437MHz 4874 3439 | -19.61 54 57.03 | 32.65 113 | 6659 | 330 | 326 | A | V
7311 4536 | -28.64 74 61.01 36.88 13.8 66.33 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4924 44.26 -29.74 74 66.61 32.75 11.44 66.54 114 73 P H
4924 34.65 -19.35 54 57 32.75 11.44 66.54 114 73 A
7386 43.15 -30.85 74 59.03 36.66 13.82 66.36 - - P
802.11ax
HE20 Full
CH11 4924 40.65 -33.35 74 63 32.75 11.44 66.54 - - P
2462MHz 7386 43.45 | -30.55 74 59.33 | 36.66 | 13.82 | 66.36 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C15 of C28

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
17+6 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2358.195 56.28 |-17.72 74 42 27.2 17.56 | 30.48 | 302 | 61 P | H
2390 45.32 -8.68 54 30.78 27.4 17.61 | 30.47 | 302 | 61 A | H
* 2412 109.49 - - 94.89 | 27.42 | 17.64 | 30.46 | 302 | 61 P | H
802.11ax | * 2412 100.73 - - 86.13 | 27.42 | 17.64 | 30.46 | 302 | 61 A | H
HE20 H
Partial H
106/53 2386.44 56.77 |-17.23 74 4227 | 2736 | 17.61 | 3047 | 115 | 305 | P | V
CHO1 2390 45.74 -8.26 54 31.2 27.4 17.61 | 3047 | 115 | 305 | A | V
2412MHz | « 2412 107.27 - - 9267 | 27.42 | 17.64 | 3046 | 115 | 305 | P | V
* 2412 99.84 . - 85.24 | 27.42 | 1764 | 3046 | 115 | 305 | A | V
Y
\Y
* 2462 107.95 - - 93.11 27.62 | 17.66 | 30.44 | 400 | 45 P | H
* 2462 100.04 - - 85.2 27.62 | 17.66 | 30.44 | 400 | 45 A | H
2484.8 56.98 |-17.02 74 4198 | 27.75 | 17.68 | 30.43 | 400 | 45 P | H
802.11ax 2485.2 46.01 | -7.99 54 31.01 | 27.75 | 17.68 | 30.43 | 400 | 45 A | H
HE20 H
Partial H
106/54 * 2462 112.83 - - 97.99 | 27.62 | 17.66 | 30.44 | 100 | 76 P |V
CH11 * 2462 102.68 - - 87.84 27.62 | 17.66 | 30.44 | 100 76 A |V
2462MHz 2487.44 57.97 | -16.03 74 4295 | 2777 | 17.68 | 3043 | 100 | 76 | P | V
2484.88 46.94 | -7.06 54 3194 | 2775 | 17.68 | 3043 | 100 | 76 AV
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
17+6 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.38 56.72 -17.28 74 42.19 27.39 17.61 | 30.47 300 64 P H
2389.8 49.13 -4.87 54 34.59 274 17.61 30.47 300 64 A H
* 2422 103.25 - - 88.54 27.52 17.64 | 30.45 300 64 P H
* 2422 94.91 - - 80.2 27.52 17.64 | 30.45 300 64 A H
802.11ax 2485.93 55.34 -18.66 74 40.33 27.76 17.68 | 30.43 300 64 P H
HE40 Full 2485.58 46.33 -7.67 54 31.32 27.76 17.68 | 30.43 300 64 A H
CHO03 2389.94 60.47 -13.53 74 45.93 274 17.61 30.47 100 107 P \%
2422MHz 2389.94 50.36 | -3.64 54 35.82 27.4 17.61 | 30.47 | 100 | 107 | A | V
* 2422 106.23 - - 91.52 27.52 17.64 30.45 100 107 P \%
* 2422 96.85 - - 82.14 27.52 17.64 30.45 100 107 A \%
2484.18 55.12 -18.88 74 40.14 27.74 17.68 30.44 100 107 P \%
2484.25 46.53 -7.47 54 31.55 27.74 17.68 30.44 100 107 A \%
2389.05 57.7 -16.3 74 43.17 27.39 17.61 30.47 100 342 P H
2389.5 49.58 -4.42 54 35.04 274 17.61 30.47 100 342 A H
* 2427 104.44 - - 89.68 27.57 17.64 30.45 100 342 P H
* 2427 95.73 - - 80.97 27.57 17.64 30.45 100 342 A H
802.11ax 2490.55 55.44 -18.56 74 40.39 27.8 17.68 30.43 100 342 P H
HE40 Full 2491.09 46.42 -7.58 54 31.37 27.8 17.68 30.43 100 342 A H
CH 04 2389.8 60.39 -13.61 74 45.85 274 17.61 30.47 100 302 P Vv
2427TMHz 2389.95 50.22 -3.78 54 35.68 27.4 17.61 | 30.47 | 100 | 302 | A | V
* 2427 104.53 - - 89.77 27.57 17.64 30.45 100 302 P Vv
* 2427 95.88 - - 81.12 27.57 17.64 30.45 100 302 A \%
2490.73 55 -19 74 39.95 27.8 17.68 30.43 100 302 P \%
2486.95 46.62 -7.38 54 31.6 27.77 17.68 30.43 100 302 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
2389.66 60.37 -13.63 74 45.83 274 17.61 30.47 300 64 P H
2389.38 50.38 -3.62 54 35.85 27.39 17.61 | 30.47 300 64 A H
* 2437 106.2 - - 914 27.6 17.65 30.45 300 64 P H
* 2437 97.82 - - 83.02 27.6 17.65 30.45 300 64 A H
802.11ax 2484.32 59.78 |-14.22 74 44.8 27.74 | 17.68 | 30.44 | 300 | 64 P | H
HE40 Full 2484.74 48.5 -55 54 33.5 27.75 17.68 | 30.43 300 64 A H
CH 06 2389.94 61.44 -12.56 74 46.9 27.4 17.61 30.47 100 116 P \%
2437MHz 2389.52 50.7 -3.3 54 36.16 27.4 17.61 | 30.47 | 100 | 116 | A | V
* 2437 108.63 - - 93.83 27.6 17.65 | 30.45 100 116 P \%
* 2437 101.18 - - 86.38 27.6 17.65 | 30.45 100 116 A \%
2484.88 61.81 -12.19 74 46.81 27.75 17.68 30.43 100 116 P \%
2484.74 50.56 -3.44 54 35.56 27.75 17.68 30.43 100 116 A \%
2381.55 55.04 -18.96 74 40.59 27.32 17.6 30.47 254 53 P H
2389.8 45.66 -8.34 54 31.12 27.4 17.61 30.47 254 53 A H
* 2447 104.37 - - 89.56 27.6 17.66 30.45 254 53 P H
* 2447 96.52 - - 81.71 27.6 17.66 30.45 254 53 A H
802.11ax 2483.53 58.95 |-15.05 74 4397 | 2774 | 17.68 | 3044 | 254 | 53 P | H
HE40 Full 2484.52 48.94 -5.06 54 33.94 27.75 17.68 30.43 254 53 A H
CH 08 2389.8 54.93 -19.07 74 40.39 27.4 17.61 30.47 100 60 P \%
2447MHz 2388.9 46.41 | -7.59 54 31.88 | 27.39 | 17.61 | 30.47 | 100 | 60 A |V
* 2447 107.07 - - 92.26 27.6 17.66 30.45 100 60 P \%
* 2447 99.63 - - 84.82 27.6 17.66 30.45 100 60 A \%
2483.53 62.14 -11.86 74 47.16 27.74 17.68 30.44 100 60 P \%
2484.61 50.64 -3.36 54 35.64 27.75 17.68 30.43 100 60 A \%
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samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2376.64 55.41 -18.59 74 41.02 27.27 17.59 30.47 115 360 P H
2388.82 45.69 -8.31 54 31.16 27.39 17.61 | 30.47 | 115 | 360 A | H
* 2452 103.43 - - 88.62 27.6 17.66 30.45 115 360 P H
* 2452 94.65 - - 79.84 27.6 17.66 30.45 115 360 A H
802.11ax 2484.11 58.47 |-15.53 74 4349 | 2774 | 1768 | 3044 | 115 | 360 | P | H
HE40 Full 2484.04 49.19 -4.81 54 34.21 27.74 17.68 30.44 115 360 A H
CH 09 2379.72 54.82 -19.18 74 40.4 27.3 17.59 30.47 100 118 P \%
2452MHz 2389.94 45.79 | -8.21 54 31.25 274 17.61 | 30.47 | 100 | 118 | A | V
* 2452 106.26 - - 91.45 27.6 17.66 | 30.45 | 100 | 118 P |V
* 2452 97.93 - - 83.12 27.6 17.66 | 30.45 | 100 | 118 A |V
2483.55 60.88 -13.12 74 45.9 27.74 17.68 30.44 100 118 P \%
2483.97 50.9 -3.1 54 35.92 27.74 17.68 30.44 100 118 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 38.53 -35.47 74 61.37 32.56 11.22 66.62 - - P H
7266 44.26 -29.74 74 59.75 37.04 13.78 66.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 38.65 -35.35 74 61.49 32.56 11.22 66.62 - - P \%
2422MHz 7266 4435 | -29.65 74 59.84 | 37.04 | 13.78 | 66.31 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4854 39.15 -34.85 74 61.9 32.61 11.25 66.61 - - P H
7281 52.22 -21.78 74 67.76 36.98 13.79 | 66.31 | 232 | 343 P H
7281 42.35 -11.65 54 57.89 36.98 13.79 66.31 232 343 A H
H
H
H
H
H
H
H
1802.11ax H
HE40 Full H
CH 04 4854 39.81 -34.19 74 62.56 32.61 11.25 66.61 - - P \%
2427MHz 7281 51.09 | -22.91 74 66.63 | 36.98 | 13.79 | 66.31 | 119 | 26 v
7281 41.3 -12.7 54 56.84 36.98 13.79 66.31 119 26 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 43.67 -30.33 74 66.31 32.65 11.3 66.59 100 67 P H
4874 34.14 -19.86 54 56.78 32.65 11.3 66.59 100 67 A H
7311 43.63 -30.37 74 59.28 36.88 13.8 66.33 - - P H
H
H
H
H
H
H
H
1802.11ax H
HE40 Full H
CH 06 4874 40.11 -33.89 74 62.75 32.65 11.3 66.59 - - P \%
2437MHz 7311 4453 | -29.47 74 60.18 | 36.88 13.8 | 66.33 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

17+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4894 38.83 -35.17 74 61.36 32.69 11.35 66.57 - - P H

7341 52.7 -21.3 74 68.41 36.82 13.81 | 66.34 | 299 | 320 P H

7341 42.17 -11.83 54 57.88 36.82 13.81 66.34 299 320 A H

H

H

H

H

H

H

H

1802.11ax H
HE40 Full H
CH 08 4894 40.15 | -33.85 74 62.68 32.69 11.35 | 66.57 - - P |V
2447TMHz 7341 49.07 | -24.93 74 64.78 | 36.82 | 13.81 | 66.34 | 100 | 28 v
7341 39.17 -14.83 54 54.88 36.82 13.81 66.34 100 28 A \Y,

\%

\%

\%

\%

Vv

\%

\%

\%

\%
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
17+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 39.34 -34.66 74 61.8 32.71 11.39 66.56 - - P H
7356 43.6 -30.4 74 59.36 36.78 13.81 | 66.35 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 39.87 -34.13 74 62.33 32.71 11.39 66.56 - - P \%
2452MHz 7356 43.97 | -30.03 74 59.73 | 36.78 | 13.81 | 66.35 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C24 of C28

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR392037C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
17+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
24685 40.12 -33.88 74 56.45 39.63 -2.53 | 53.43 - - P
2.4GHz
802.11ax
HE40 24482 40.41 -33.59 74 56.78 39.63 -2.49 53.51 - - P
SHF

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
17+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.27 21.41 | -18.59 40 28.86 24.28 0.71 32.44 - - P H
180.12 21.16 -22.34 43.5 36.57 15.04 1.89 32.34 - - P H
298.11 21.47 | -24.53 46 32.12 19.2 2.56 32.41 - - P H
505.8 27.06 |-18.94 46 32.55 23.94 3.26 32.69 - - P H
752.9 30.28 -15.72 46 30.4 28.15 4.24 3251 - - P H
958.7 33.57 |-12.43 46 29.28 30.92 4.8 31.43 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 34.32 20.73 -19.27 40 29.95 22.45 0.79 32.46 - - P \%
LF 92.64 18.75 -24.75 43.5 34.86 14.95 1.35 3241 - - P \Y,
263.01 20.08 -25.92 46 30.12 20 2.38 32.42 - - P \%
436.5 25.88 -20.12 46 32.29 22.96 3.14 32.51 - - P \%
747.3 30.15 -15.85 46 30.26 28.18 4.23 32.52 - - P \Y,
955.2 3291 -13.09 46 28.74 30.85 4.79 31.47 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A Peak or Avg

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C27 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
17+6 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868 Page Number : C28 of C28




samonias. FCC RADIO TEST REPORT Report No. : FR392037C

Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C
Test Engineer : Jack Tsai, Gary Guo, and Steven Wu
Relative Humidity : 50~65%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : D1 of D79

FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

17+6 Horizontal Fundamental

el (GBuVim) Date: 20231005

A (@BuVim) Date: 2023-10.05

o75)
PEAK 74
00|

700
f
v ot b
eamen L e
35 352
175 175
30 2520 7540 73560 7380 2. 215 000 00 7500 700 1900 200 2300 2600 2700, 000
Frequency (WHz) Freauency (MHz)
site +03CHI6-HY site +03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_230323 HORTZONTAL Condition +PEAK_74 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023-10.05 A @Buvim) Date: 2023.10.05
1225 1225
1
1080 1050
a7 a7
700 700
a6 54
2 - =2 S N | o s e
~— e
35 35
175 175
20 2320, 740, 2360, 760, 2400, 2415 000 00, 1500 700 1900 2100 200, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI6HY site +03CHI6HY
Condition + AV6_BE_54 3m 91200_1522_230323 HORIZONTAL Condition + AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D2 of D79
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

17+6 Vertical Fundamental

A (@BuVim)

Date: 2023-10.05 1 (@BuVim)

Date: 2023-10.05

1225

1050

pERK 74|
70.) 700)

etV — PR VSSN —
25| it o A
350 350
175 175
0 . 0. 70, 70, 700, 715 o0 w0 00 o0 100 7o 200 206 700 )
Froaquency (WHz) Freaquency (WHe)
site +03CHI6-HY site 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition AK_74 3m 9120D_1522_230323 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto W:1000.000KHz VBW:3000.000KHz SWT:Auto
o aBuvim) Date: 20231005 ) (@Buvimy Date: 20231005
1224 122
1050 //\ 1050
a3 a3
/
/ ¢
/

175
310 2320, 2340, 2360, 2380, 2400. 215 000 00 4500, 700 1900 2100 2300 2500, 2700, 3000
Frequency (MH) Frequency (MHz)
Site £ 03CH16-HY Site $03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition

V6_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto W:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D3 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

17+6

Horizontal

Fundamental

A (@BuVim)

Date: 2023.10.05

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ovel (aBuvim) Date: 2023.10.05
1225 1225
1059 105.)
o7 a5
Peak 74
700 700
i ) Py, e e s waee — PR SLs Sl sl -
350 350
15| 75|
3102320, 2340 2360, 7300, 200, 220, 2440, 245 00 o0 500 1700 1900 2100 2300 2500 2700, 000
Frequency (Wiz) Frequency (Miz)
$03CHI6-HY 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_230323 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2023.10.05 evel (dBuvim) Date: 2023.1005
1225 1225
1059 105.)
o7 o5
Y
AvG 54
52 52
N 1
350 35|
B 75|
5107320, 2540, 3560 7300, 200, 220, 2440, 24 00 00 500 1700 1900 2100 2300 2500 2700, 000
Frequency (Wie) Frequency (Miz)
site :03CH16-HY site $03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522_230323 HORIZONTAL Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D4 of D79



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

17+6 Horizontal

Fundamental

1 @BuVim) Date: 2023.10.05

o
a75f

PEAK_BE 74
709 o

430 2840, 2450, 2460, 2470, 2480, 2490, 250
Frequency (Miz)
+03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2023.10.05

e
ave b 54
525 /\\ 1

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH16-HY.
Condition : AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D5 of D79
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

17+6

Vertical Fundamental

A (@BuVim) Date: 2023.10.05

ovel (dBuVim) Date: 2023.10.05

1225

105.0) 1050
a75| a75)

PEAK 74
709 WJ 700]

Avg.

in
h 1 n
N
:03CH16-HY 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
B B e,
\\
70.0 A A4 70,0/
[N [
i
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 91200_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D6 of D79



samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

17+6

Vertical

Fundamental

Peak

1 @BuVim) Date: 2023.10.05

105.0| /A
/
s
peaw o 74
700 e

- 1
525 O gt A At et i
350
175
TR s ey 7t 70, 750, 70
Froquency (WHe)
:03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 2023.10.05

AvG_eE 54|
525 i

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH16-HY.
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D7 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

17+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @uvim) Date: 2023.10.05 evel (@Buvim) Date: 20231005
1224 122
1
1050l 1050
ars| a1
peaK B 74 peak 74
700 704
=
o Vst
525 25| it i A o
350 350
175 174
60 246 2455 46T 2468 2471 . 1912493.24552457. 2500 G0 W00 0h o0 W00 Zioo #0020 700, 00
Froquency (Wiz) Froquency (HHz)
ite :03CH16-HY 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date: 20231005 ovel (@0uvim) Date: 20231005
1225 1224
105.0} 105.0| :
k- g
N
75| S 875
700 N 700
haV AVG 54
525 ENY B 52 —
S S
[
350 350
175 174
50 2463 A AT 2T ZaaT 1912493 21052407 2 G0 W00 00 To0 1800 7o B0 200 Z00. 00
Froquency (Wz) Froquency (HH:)
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

17+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) cgovim) Date: 20231005 evel aBuvim) Date: 2023005
1225 1225
10504\—\'\\ 105.0f
BE \ a7
pEAK e 74 pEak 74
700 \%\ 709 MJ
T T bt e bl it
523 SRR S i 25 L A s el
350 350
173 173
50 246324652467 246524 7 4912489 24052457, 2500 G0 W0 0 0 f0_ 200 20 260 200 3000
Freaquency (i) Freauency ()
ite :03CH16-HY 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
) cgovim) Date: 20231005 evel aBuvim) Date: 20231005
1225 1225
IDW_V\ 105.0|
00 70
Ave e b4 AV 54
sz 7 sz -
S S e R
350 350
173 173
0 4632 AT IO 91243 952407, G0 w0 W0 oo i0_ a0 m 200 260 e
Froquency (M) Frequency (Hz)
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 91200_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR392037C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

17+6

Horizontal

Fundamental

1 (@Buvim)

Date: 2023-10.05

Avg.

+ RBW:1000.000KHzZ VBW:0.750KHz SWT:Auto

o amavim) Dote: 20234005
1225 122
1050 A 1054
a1 o
pea 14
70,0 700] L
:
O
52 528, ——————_—— b il
259 250
13 12
S0 7% 7540 7360 7586 7406 7t Gl Too  feoo w0 10 2i0n 26 260 270
Freauency (W) Freasency (MHa)
site $03CHI6-HY Site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120>_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D>_1522_230323 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20231005 e amavim) Date: 20234005
1225 122
1050 1050 +
AN
/
709 { 70
//“ AVG 54
525 524
- r T
259 254
13 12
S0 7. Py 7360, 780, T o w0 . woo .z B s 7 E
Freauency (W) Freavency (MHa)
site £03CHI6-HY site 03CHI6-HY
Condition +AV6_BE_54 3m 91200_1522_230323 HORIZONTAL Condition AVG_54 3m 9120>_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

17+6

Vertical

Fundamental

1 (@BuVim)

Date: 2023.10.05

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

evel (dBavim) Date: 2023.10.05
1225 1225
1050 /vw‘ul 105.0)
a7 a5
PEAK 74
700 ; 700] L
ey e | ittt mpan S
L i A
350 350
175) 175
510 2920, 240, 2360, 0 Za00. 15 00 o0 S0 4700 1900 200 200, 2500 2700, 000
Froquency (Wiz) Frequency (MiH2)
3 $03CHI6-HY 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522_230323 VERTICAL Condition +PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.10.05 evel (dBavim) Date: 2023.10.05
1225 1225
1050 105.)
A
700 700
7 AvS 54
52 52 | | ———
S R
I R
350 384
75| 75|
S0 20, Ty 760, a0 Za00. s 00 o0 S0 4700 1900 200 200, 2600 2700, 00
Frequency (Wiz) Froquency (MiHz)
site +03CHI6-HY site +03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522_230323 VERTICAL Condition + AV6_54 3m 91200_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

17+6

Horizontal

Fundamental

A (@BuVim)

Date: 2023.10.05

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

- R
(\/\
700) 70| f
;
o 525, IR R S S S
ruancy ) Heasncy i
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
RBWI000.000KHz VBWS3000000KHz SWTAuto REW:I000000KHz VBW3000000KHz SWT-Auto
vt 2023 1005 vt dvm) f—"
w2
VAN
. ——
L 1 S O s
Frouany ) Hoasncy i
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D12 of D79



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

17+6 Horizontal Fundamental

1 @BuVim) Date: 2023.10.05

oSl g S
b,

PEAK_BE 74
709 A

w2 WA o) ottt
350
13|
0 20 7. 7360, 2170 7300 0 0
requency ()
:03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

) @Buvim) Date: 2023.10.05
1225
1050 ~
AV VRN
a3
700 \/\
N AvG e 54
52| \
L e g R R
350
75|
TR T zas0. 60, 2. 7. Za50. 0
Fraquency (WHz)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D13 of D79
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

17+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

vy bt 023 1005 . p——
700 700] T
~ VL S —
g 25, i b
ey e Heeasenc o
:03CH16-HY ite 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
RBW:I000.000kHz VBW3000000KHz SWTAuto RBW:I000.000KHz VBW:3000.000KHz SWTiAuto
p—— —— bt 2031008
1229
TN
il
700 (\/\/ B 700
R
[
reaaney e Heeaenc o
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition

* AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

17+6 Vertical Fundamental

1 @BuVim)

..m/”\/“”\f'“\“M
.

A

Date: 2023.10.05

104 WW
M
o
reuenc
:03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

A (@BuVim) Date: 2023.10.05

\ AVG_BE 54|
525| S

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH16-HY.
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868

Page Number : D15 of D79
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

17+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

1 (@Buvim) Date: 2023.10.05 ovel (@Buvim) Date: 2023.10.05
1225 1225
10500 T g 1050
875 W’ 7.5
ki PEAK BE 73 PEAK 74
700 \”M 704 WJ
52| = SR L
350 35
175 11
1460 246324652467 24602471, 7} 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600 2700, 3000
Freaquency (Mitz) Freauency (MHa)
+03CHI6-HY 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_230323 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2023.10.05 evel (4Buvim) Date:2023.10.05
1225 1225
1050
r
700
AVG 54
52 =
| RO— -
B . —
350 35
175 11
1460 246924652467 2460 2471 AT AT AT, 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

17+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

) @uvim) Date: 2023.10.05 evel (@Buvim) Dates 20231005
1224 122
.
1050 \.ﬂ’*\\‘ 1050
ars| a1
peaK B 74 | peak 74
700) 70| /f
e st
525 [ere e 52| g b T o
350 350
175 174
60 246 2455 46T 2468 2471 . 1912493.24552457. 2500 G0 W00 0h o0 W00 zioo #0020 700, 00
Froquency (Hitz) Freauency iz}
£ 03CH16-HY 03CHI6-HY
Condition  :PEAK_BE_74 3m 91200_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Dater 2023.10.05 ovel (@0uvim) Date: 20231005
1224 1224
1050 N 1050
™
700 700
Ava ge b4 A5 54
525 =, —— 52 T T =
T -
350 350
175 174
50 2463 A AT 2T 1912493 21052407 2 G0 W00 00 To0 1800 7o B0 200 700, 00
Froquency (Miz) Froauency (e}
site +03CH16-HY site +03CHI6-HY
Condition  :AV6_BE_54 3m 9120>_1522_230323 VERTICAL Condition  + AVG_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D17 of D79



samonias. FCC RADIO TEST REPORT

Report No.

: FR392037C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

17+6

Horizontal

Fundamental

1 (@Buvim)

Date: 2023-10.05

el (dBuVim) Date: 20231005

Avg.

: AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

1224
105 o
ors)
pe 74
70
N T |
slmsipen)
S T A—
350
179
o Tm Bia et T Y w6 o T T 7w Bw B Tw
Freauency Wiz Heauency (e
Site :03CH16-HY :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) gBuvm) bat: 20231005 —— bate: 20231005
1224
105
;
A
87.5| VIV
70
s 54
525 o ==
e
T I
354
19
1o 7. T D ) oo s Toon R w706, o0, 2i0n 306300, 2700 g
Freatency iz Heauency (e
site < 03cHic HY 03cHI6HY
Condition

AV6_54 3m 9120D_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D18 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

17+6

Vertical

Fundamental

1 (@BuVim)

Date: 2023.10.05

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

ovel (dBuVim) Date: 2023.10.05
1225 1225
105.0) 1050
a75| a75)
PEAK 74
709 700]
X PR et
25|k
350 350)
175 175)
310 2920, 2340, 2360, 2380, 2400, 215 000 300, 1500, 700 1s00. 2100 2300 2500,  Z700. 3000
Frequency (Miz) Frequency (MiHz)
e +03CH16-HY i 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition +PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2023.10.05 ovel (dBuVim) Date: 20231005
1225 1225
105.0) 1050
a75] o75)
700 700)
VG54
52, 52 — 1 ———
I S
350 350
175 175
310 2320, 240, 2360, 2580, 2400, 215 000 300, 1500 700, 1900 2100 2300 2500.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site £ 03CH16-HY. Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition + AV6_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D19 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

17+6

Horizontal

Fundamental

A (@BuVim)

Date: 2023.10.05

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

v (dBuvim) Date: 2023.10.05
1225 1225
1050 T 1050
PEAK 74
104 Nw 70 1
o) L,WW
ol L
350 35
175 11
3102320, 2540, 260, 2360, 2800, 220, 2440, 285 000 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (Wiz) Freauency (MHa)
ite +03CHI6-HY 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_230323 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2023.10.05 evel (4Buvim) Date:2023.10.05
1225 1225
1050 1050
VY
a7 r
700 700
o W o AVG 54
z | N ———
1 - 1 J
S B e
350 35
175 11
507320, 240, 560 560, 2100, 2 2440, 28 000 00 500 700 1900 2100 2300 2600 2700, 3000
Frequency (Wiz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D20 of D79



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

17+6 Horizontal Fundamental

AN

\

s M’W%J PEAK_BE 74|

Wl
52 e Matrotbl ot H
:03CH16-HY

Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

s oy p—
w2
-

AV
wrg \
109 \

A Wy

%29 T 1
34
4

T SN~ =

reuency g

site “o3cHiHY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D21 of D79
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

17+6 Vertical Fundamental

A (@BuVim) Date: 2023.10.05

T S
- 12

s M i s

g

n
L \

nm«wr) Mlmstbpantracin o
25| b s s

354
119 114
oz 7 780 F I T oo a0 T oo Taoozio0 o Zeoo  Zio 30
freauency Wiz Freauency (iz)
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
bat: 20231005 p—— bate: 20231005
1229 1224
1054 1054
AWV
o 074
700

/\N\/ 700]
AvS 54
52 52

RIS RS e
ISR -
350 350
175 175
3102320, 2340, 2360, 2380, 2400, 220, 2040, 24 000 300 1500 1700, 1900, 2100 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site £ 03CH16-HY. Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition + AV6_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D22 of D79
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO06 2437MHz - R
17+6 Vertical

Fundamental

1 @BuVim)

P Yatavals
e
o

Date: 2023.10.05

" peaK oE 74
'lr/“'\/ﬂ
‘W‘W‘wwww !
523
350
123
T T 750, 70, 2i7s. 7350 0 00
Froquency (i)
:03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2023.10.05

VA
3

\\/\’
w29 -
S ——

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH16-HY.
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D23 of D79
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

17+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

) @Bovim) Date: 20234005 evel (@Buvim) Dates 20231005
1224 122
1050 W 1050
s ‘W"\/M ars)
peaK B 74 peak 74
700| M 70|
\‘M ey
525 R 2. [ P PR SR Sl
350 350
175 174
60 246 2455 46T 2468 2471 . 4912453 2452457, 2500 G0 W00 0h o0 W00 zioo #0020 700, )
Froquency (Hitz) Freauency iz}
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Dater 2023.10.05 ovel (@0uvim) Date: 20231005
1224 1225
1050 1050
ars| a1
109 700
\/\ﬂw Ava ge b4 | A5 54
525 52 R s s =
Sy —
[
350 350
175 174
50 2463 A AT 2T AT T, G0 W00 00 To0 1800 7o B0 200 700, 00
Froquency (Miz) Froauency (e}
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D24 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

17+6

Vertical

Fundamental

1 @BuVim) Date: 2023-10.05

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

— Date: 2023005
124 124
WWW\"W\ 1054
o4 M o4
“«W"\% oean o s peak 74
100 P Y 70 J
W
o . WL PO
LY SO A T S PO e e S
350 350
179 175
o A 25 AT A6 T ™ STz 0 D SR ™ T
Treauency (e Freauency (e}
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
{RBW:I000.000KHz VBW:3000000KHz SWTAuto REW-1000 000KHz VBW:3000.000KHz SWT:Auto
o bate: 20231005 R vae: 20231005
124 1224
1059 1059
VNV V]
o4 o9
700, \f‘ 70|
v e 5a w4
529 5
o=~ e — -
A i B I
350 359
179 175
T ST T . L N S~
Freauoncy (e Freauoncy (e
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 91200_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D25 of D79



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO01 2412MHz
17+6 Horizontal Fundamental
M/"ﬁ [T | SRS
I S O A W
Site :03CH16-HY Site 1 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
A
o7 k\ o7
— o s —
35.0) 35.0| -
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
ROWALOGD00Rz YEW 0PI SWTATe AWAO000000 2 VoW IORILs SW Tt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D26 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

17+6

Vertical

Fundamental

1 (@BuVim) Date: 20231012

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

evel (@Buvim) Date: 20231042
1224 122
1050 1050
ars| a1
peak 74
700 704
«
bl s T s ool
: SRP——
EX e PRATS
350 350
175 174
T FTy oy 760, 7400, 715 G0 w00 00 o0 W60 Zioo #0070 700, 000
Froquency (WHe) Froquency (HHz)
:03CH16-HY 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date: 20231042 ovel (@0uvim) Date: 20231042
1225 1224
1050 1050
70.0] Lo 70.0(
A5 54
52 52
i — =
350 350_
175 174
50 730 EZ0 760, 0. 700, i G0 W00 00 To0 1800 Zoo B0 700 700, 000
Froquency (W) Froquency (HH:)
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 91200_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D27 of D79



samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band

Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

17+6

Horizontal

Fundamental

(@Buvim) Date: 20231012

1059 \/\f 1052
o75) o735
PeAK BE 74

ovel (dBuVim)

Date: 20231012

PEAK 74

Avg.

N (-
525 e L G e
350 35
175 11
1460 246324652467 24602471, 7} 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600 2700, 3000
Freaquency (Mitz) Freauency (MHa)
ite +03CHI6-HY 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_230323 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2023.10.12 evel (4Buvim) Date:2023.10-12
1225 1225
1050 1050

700]
S VG54
525 S~ 52 ]

I S
[

350 350

175 175
450 2463.2465.24672469.2471 4912493 24952497, 2 000 300, 1500 700, 1s00. 21 200, 2500 2700, 3000

Frequency (MHz)

Site
Condition

£ 03CH16-HY.
: AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Site
Condition

0.
Frequency (MiHz)

+03CHI6-HY

: AV6_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D28 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

17+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ey v 2231012 - o203 1042
121 124
s SN 1050
\
s S\ e
e o 1o ok o
09 N 700
\
] i i - NI
525 R e 25| s s ARt SIS
20 250
w3 19
L o i T 5% T T L L
s i Heasncy i
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
RBWI000.000KHz VBWS3000000KHz SWTAuto REW:I000000KHz VBW3000000KHz SWTAuto
ey o vt dvm) —
w24 w2
154
e
700
s
a2
[ i U Ry R
250 250
ug 19
TR TR L T [
sy i Hoasncy i
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 91200_1522_230323 VERTICAL

TEL : 886-3-327-0868

FAX : 886-3-327-0855

Page Number

: D29 of D79



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CHO3 2422MHz - L
17+6 Horizontal Fundamental
105.0| 105.0{ 1
NVW/\”\/'WVW\A.“\
700 700| L
52 5«W4WWMWMM~«MM bt e btk
Site :03CH16-HY Site 1 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
,
s3] APV w75
I N R s B 7
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
S ROWRIOTRO00RZ VDWZ0ERG i WA AWAD00000GHs VOWRE a0k STk
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D30 of D79



samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

17+6

Horizontal

Fundamental

Peak

1 @BuVim) Date: 2023.10.05

K’L\A PEAK_BE 74
e

430 2840, 2450, 2460, 2470, 2480, 2490, 2500
Frequency (Miz)
ite +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 2023.10.05

PELTAYAVAVAN

\”“”\'% ave b 54
- 3

430

Site
Condition

2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)

£ 03CH16-HY.

: AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D31 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

17+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

* AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

v oo 20231005 vt cBaim) oot 20234005
12 12
1059 1059
WAL
o9 o
\ peak
00 -
)
' b b
NP VUSRI CPURRON MV £ S
350 359
w4 14
- ST e o6 Ta T o600 Fie B0 om0
Froaseney ) eaiency ey
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
| RBWHI000.000KH2 VBW:3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto
oo 2023105 vt oy o 20231005
12 124
1059 1059 :
0
o9 MANNN g
109 - 709
2 52 ————
—
L —
50 350
w3 14
T L T ST s T T o6 ——Ta a6 00 Fiee B0 B0 0T
racsaney ) Heaiency ks
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D32 of D79



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R
17+6 Vertical

Fundamental

1 @BuVim) Date: 2023.10.05

£
a75|
MM\"\/\ PEAK_BE 74

430 2840, 2450, 2460, 2470, 2480, 2490, 2500
Frequency (Miz)
+03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

) @Bovim) Date: 20234005
1225
1050
AATA
JYA'AY, A\
109
W\/\f\r\/\
- AV e 54
sz ML
350
123
T T 7150 70, D 7180 0 300
Freauency ()
site £03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO4 2427MHz - L

17+6 Horizontal Fundamental

) (@Buvim) Date: 2023-11-08 1 (@BuVim) Date: 2023-11-08
1225 1225
1050 1050
a75) a75|

pERK 74|
70.)

] ——
25| A A A Al

14 14

R eemency i
site 03cH6HY sie o3cHI6HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition AK_74 3m 91200_1522_230323 HORIZONTAL

RBWI000 000Kz VBW-I000000KHz SWTAuto W1000.000KHz VBWE3300.000KHz SWTAuto
124 121
S
a1 Yok ddarsaat a1
s I b
N O DO S I——
5 O IS N

rmmancy o -
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition

V6_54 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto :

W:1000.000KHz VBW:2.000KHz SWT:Auto

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO4 2427MHz - R

17+6 Horizontal Fundamental

A (@Buvim) Date: 2023-11-08

Yol peAK_BE 74|
70.0| 4""\

2410 2420 2430, 2440 2450, 24c0. 2470 2460 2490 2500
Frequency (Miz)

site $03CHI6-HY

Condition +PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@Buvim)

Date: 2023.41.08
1225
1050
AN AN
7.5| \
700
S
N x‘_«\‘\\& lave B 54|
35
175
A0 a0 240 M0 240 260 2470 Z4@0. 26 50
requency (WHz)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO4 2427MHz - L

17+6

Vertical

Fundamental

el (dBuVim)

Date: 2023-11-08

JNWWMWW

ol

el (dBuVim)

Date: 2023-11-08

PEAK 74

700 1
"ahemitbebasapos ik
525 e et

Avg.

Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
Foniosoboon i sceasona s auniacs Fonioso o omseasaoc st
b
oo
L%
f
b e
a - a
o e
I
T T o T T e
- it
: RBW:1000.000KHz VBW:2.000KHz SWT:Auto

+ RBW:1000.000KHZ VBW:2.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO4 2427MHz - R

17+6 Vertical

Fundamental

el (dBuVim) Date: 2023.11.08

SN GAPMARAA

\m\ e e 7
00 e
N"Wm

1

2410 2420, 2430, 2440 240 2460 2470 2480 2490, 2500
Frequency (MHz)

Site £ 03CHI6-HY

Condition :PEAK_BE_74 3m 9120>_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

) (@Buvim)

vate: 20731108
1225

1050

ot ANINNNANAANAN

7o \V\/\

AN s o 54

525 R —— T |
350

s

T T

requency M)
:03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHZ VBW:2.000KHz SWT:Auto

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

17+6

Horizontal

Fundamental

A (@BuVim)

Date: 2023.10.05

Avg.

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

ovel (@Buvim) Date: 20231005
1225 1224
1050 P 1050
a5 a7 |
i | PEAK 74
700 p/f 00| L
o OR——
528]_, o s
350 350
173 17
0z, 740 7360, 7300, 200, a0 T, 245 0 W00 00 00 1800 700 260 706 2700, 00
Froaquency (WHe) Froquency (MHz)
ite < 03CHI6-HY 03CHI6-HY
Condition  :PEAK_BE_74 3m 91200_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (Buvim) Dater2023.10.05 ovel (@Buvim) Date: 20231005
1225 1224
1050 1050
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a5 a7
700 700
| AV 54
52 ~ 52 — —
_ R —
350 350
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Condition  : AV6_BE_54 3m 91200_I522_230323 HORIZONTAL Condition 3 AV6_54 3m 91200_1522_230323 HORIZONTAL
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

17+6 Horizontal Fundamental

1 @BuVim) Date: 2023.10.05

AN ANT A

Nty pEK_BE 74
100 ~
ki i
523 hesbaste o
350
123
T T 750, 70, 2i7s. 7350 70 00
Froauency ()
£03CHI6-HY
Condition :PEAK_BE_74 3m 91200_1522_230323 HORTZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim)
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1224
1050
VAAA A AR YaYs
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525
350
175
TER T 750, 760 P P 70, 700
Froquency (z)
site +03CH16-HY
Condition  : AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

17+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

) (@Buvim) Date: 2023.10.05 vl (dBuim) Date: 2023.10.05
1225 1225
1050 JnMA]\{\/\/\/\N'V\; 105
a7 a5
PEAK 74
700 700] J
T
T
[ A —— oy 525 PSS [——— L el
350 350
175) 175
S10z920. 7340 360, 700 2400, 2z, 2440, 245 00 o0 S0 4700 1900 200 2300, 2600 2700, 000
Frequency (Wie) Frequency (MiH2)
:03CH16-HY 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.10.05 evel (dBavim) Date: 2023.10.05
1225 1225
1050 105.)
AN
ws ors (
700 % 700
52 v 52 + — =
S O O AU . B
350 354
75| 75|
S0720. 740, 0. 700 2400, . 2440, 28 00 o0 S0 700 1900 200 00, 2600 2700, 00
requency (WHs) Froquency (MiHz)
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition

* AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

17+6 Vertical Fundamental
e A
S s 11
‘v’“w\1
o]
:03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2023.10.05

VAR AAYVaVaN
\
\
sz R S v~

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH16-HY.
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO8 2447MHz - L

17+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:2.000KHz SWT:Auto

o eBuvim) oate 20231100 ol eBuvim) Dot 20231100
1224 1229
5
1054 1054
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o4 o4
o pEAK 74|
70 e, 700 \
525, Lol
350 350
14 174
7% B mem T aw am T 7 T L N (B S ” a3
reauency (ia) Heauency (Wha)
site £03CHI6-HY site £03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
 RBWAI000.000KHz VBW-3000000KHz SWT:Auto  RBWAI000 000KHz VBW:3000.000kHz SWT:Auto
s cBuvim) vat: 20231108 1 cBuvim) vat: 20231108
1224 1224
1054 1054
\
/N VWA
o4 [MW o
7o) 1 7o)
A AVG_54]
a —— e B e e %)
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0 Tz awam a7 o e oo o0 oo 2ion a0 20 200 3000
reauency (iz) Heauency (Wie)
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Condition  : AV6._BE_54 3m 91200,_1522_230323 HORIZONTAL Condifion  : AV6_54 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHZ VBW:2.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT

802.11ax HE40 Full CHO8 2447MHz - R

17+6 Horizontal Fundamental
AR
mww"“b WWHM\‘\‘ i
.
52.5| [t
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

) (@Buvim)

Date: 2023-11.08
1225
1052
a4 [/\/V\NJV\/\/V\/ VAV
) L

ATV EATY
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52| =
350
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20 zam zaw. 20 zas a0 20 za0. 240 2500
Frequency (MiHz)
:03CH16-HY

Condition * AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHZ VBW:2.000KHz SWT:Auto

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO8 2447MHz - L

17+6

Vertical

Fundamental

el (dBuVim)

Date: 2023-11-08

Avg.

+ RBW:1000.000KHZ VBW:2.000KHz SWT:Auto

+ RBW:1000.000KHZ VBW:2.000KHz SWT:Auto
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A
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700 e 700
A j R P
et LT e O S P
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= I - T T L T (TR o™ 4
Freauency ) Heaiency i)
site -03cHis Y site -03cHis 1Y
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
 RBW:1000.000KHz VBWA3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
— vate 2023108 — vae: 2023108
1224 1225
1050 1059 ;
AALARAS
o3 a4
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[ 1= 1 L S O s e
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=0 E I ST T T T Ton w7 B Boo 7w 3w
reauency ) Frediency i)
site < 03cHIs HY site - 03cHIs HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condifion: AV6. 54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO8 2447MHz - R

17+6

Vertical

Avg.

* AV6_BE_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHZ VBW:2.000KHz SWT:Auto
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Y e PeAK B 74|
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525 Ao
350
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S R L ST T T a1
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site £ 03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
 RBW:1000.000KHz VBW:3000000KHz SWT:Auto
J aBvm) vate: 20731108
1225
1050
el NIV
- A
7“'°J\/v\/\/N v Y \/\/M
M v Be 5
525 =
350
s
T T L
reauency (iz)
:03CH16-HY
Condition

Left blank
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Page Number

: D45 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - L

17+6

Horizontal

Fundamental

A (@BuVim) Date: 2023.10.05

Avg.

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

evel (@Buvim) Date: 2023.10.05
1224 122
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WY
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Frequency (Wie) Frequency (WHz)
e :03CH16-HY 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date: 2023.10.05 ovel (@0uvim) Date: 20231005
1225 1224
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Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto
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FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

17+6

Peak

Horizontal Fundamental
. N A A A VA P
o s 11
I
—
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank
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S
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: AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

2490, 250

Left blank
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FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - L

17+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

* AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto
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L T S R oo oo 0000 Fita o, 003
rrueny e Freqency e
:03CH16-HY 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
RBW-I000000KH2 VBWA3000000KHz SWTAuto RBW-1000.000KHz VBW:3000000KHz SWT-Auto
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s gl o
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T N S T e oo oo 000 Fita T, o0 0 S
rcuency e Freqency e
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Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition
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samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

17+6

Peak

Vertical Fundamental
R AV VL vas e ATASAVAT AV AT
\
LWl
523 P Mt
:03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank
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el ff VYV Y VY \/"V'\/\/\r

S —
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Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto
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Left blank
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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) aBovim Date: 2023:0-10 e ovm) Date 2023-10:0
1225 122
1050 1054
a1 o
peak 74 pea 14
709 704
° A6 5t " ave st
S P S B T e e
S bt
259 259
13 12
00 oo w0 oo 6o 7o faoos 78000 o0 G0 oo fowe 7aon  faoos w0 @
Freauency (M) reauency i)
Site 2 03CH16-HY Site :03CH16-HY
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Peak
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Froquency (WHz) Frequency (MiH2)
+03CHI6-HY 03CHI6-HY
Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL Condition + AV6_54 3m 91200_1522_230323 VERTICAL
) (6Buvim) Date: 20234040 evel (@BuVim) Date: 20231010
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700 700
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roquency (WHz) Froquency (MiH2)
site +03CHI6-HY site +03CHI6-HY
Condition + AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 91200_1522_230323 VERTICAL
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

17+6 Horizontal Vertical

1 (@BuVim) Date: 2023-10.05 evel @BuVim) Date: 2023.10.05
1225 1225
105.0) 1050
a75| a75)
PEAK 74 PEAK 74
709 700]
SZ VG 51 o V654
DR e S, ettt b
TR S ot u il JD: S OO e - s
350 350]
175 175)
000 5000, ‘8000, 10000, 12000, 4000, 6000, 18000 000 5000, 5000, 10000, 12000, 14000, 6000, 18000
Frequency (Miz) Frequency (MiHz)
+03CH16-HY 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

) 6Buvim) Date: 2023.10.05 evel (@BuVim) Date:2023.10.05
1225 1225
1050 1050
o5 o7
700 700
w54 AvG s
52 52
350 = | e e e s
175 75|
4470 14473, 14475, 14477, 1470, 1441, 14403, 14405, 14407, 14435, 14401, 14493, 14495, 14497, 14500 V4470 1473, 14475, 14477, 144TO. 14431, 14403, 14405, 14407, 14439, 14401, 14493, 14495, 14497, 14500
Froquency (WHz) Frequency (MiH2)
+03CHI6-HY 03CHI6-HY
Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL Condition + AV6_54 3m 91200_1522_230323 VERTICAL
) (6Buvim) Date: 2023.10.05 evel (@BuVim) Date: 2023.10.05
1225 1225
1050 1050
o7 o7
700 700
v 54 AvG) 4
52 52
N N A O o S U NS U
| S I T N I [ 0 IS ! Y ) B
350 354
175] 73|
7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17690, 17910 17830, 17050. 17570, 180 7700 17730, 17750, 17770, 17700, 17810, 17830, 17850. 17670, 17690, 17910, 17930. 17950, 17970, 18000
roquency (WHz) Froquency (MiH2)
site +03CHI6-HY site +03CHI6-HY
Condition + AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 91200_1522_230323 VERTICAL

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

17+6 Horizontal Vertical

1 (dBuVim) Date: 20231010 evel (BuVim) Date: 20231010
1225) 1225)
1059 1052
o75) o735
PEAK 74 PEAK 74
700 700
v 54 AVG 54
52. 52
3 it oA i, 2 JURSTIATIVN
I T
350 J&aWNU
175 115
000 000 000 10000 72000 14000, 76000 18000 000 G000, 000, 70000 12000, 14000, 6000, 18000
Frequency (MHz) Freauency (M)
$03CHI6-HY 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR392037C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

17+6

Horizontal

Vertical

17.7G
~18G

Avg

1 @BuVim) Date: 20231010 evel @Buvim) Date: 20231010
1225 1225
105.0) 1050
a75| a75)
709 700]
ave[se aves4
52 52
350 350]
175 175)
4470 14473, 14475, 14477, 14479, 14481, 1448, 14485 14457, 14409, 14491, 14493, 14495, 14497, 14500 14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz) Frequency (MiHz)
+03CH16-HY 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition * AV6_54 3m 9120D_1522_230323 VERTICAL
A (@BuVim) Date: 20231010 evel @Buvim) Date: 20231010
1225 1225
105.0) 1050
a75] o75)
700 700)
ave|ss aves4
52, 52
S A i I O O O A
350 350
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801 7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MiHz)
Site £ 03CH16-HY Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORTZONTAL

Condition AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

A dBuVim) Date: 2023-10-10 el (@Buvim) Date: 2023-10-10
1225 1225)
1050 1052
875 875
PEAK 74 PEAK 74
709 700
. V6 54| . avG 54
. T — s I o
4 P s PRPRAP - e
30 7" 30
175 175
000 5000, 000, 10000 7200, 4000 To000. 18000 000 5000, 000, 70000, 72000 Ta000. 6000 18
Frequency (MHz) Frequency (MHD)
site +03CHI6-HY Site +03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORTZONTAL

Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR392037C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

17+6

Horizontal

Vertical

1 @BuVim) Date: 20231010

ave[se
52

4470 14473, 14475, 14477, 14479, 14481, 1448, 14485 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz)

evel @Buvim) Date: 20231010

aves4
52

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

Frequency (MiHz)
+03CH16-HY 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition * AV6_54 3m 9120D_1522_230323 VERTICAL
A (@BuVim) Date: 20231010 evel @Buvim) Date: 20231010
1225 1225
105.0) 1050
a75] o75)
700 700)
ave|ss aves4
52, 52
I e 8 S N N N o i
SR A S U Sy Y U S e A
350 350
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801 7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MiHz)
Site £ 03CH16-HY Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORTZONTAL

Condition AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

17+6

Horizontal

Vertical

Peak

Avg.

) aBovim) bate: 20731005
1225
105
o
pec 74
700
" e s
VU ST e
-
O
13|
00 Gt w0 foudoTaooo 7Aoo fadoo o000
requency ()
ite £03CHI6-HY
Condition 3m91200_1522_230323 HORIZONTAL

:PEAK_T74

evel @BuVim) Date: 2023.10.05
1225
1050
a75)
PEAK 74
700]
o V654
) 1 3 BN RS
350]
175)
000 5000, 5000, 10000, 12000, 14000, 6000, 18000
Frequency (MiHz)
03CH16-HY
Condition +PEAK_74 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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: D58 of D79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

17+6

Horizontal

Vertical

1 @BuVim) Date: 2023.10.05

ave[se
52

4470 14473, 14475, 14477, 14479, 14481, 1448, 14485 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz)

evel @Buvim)

Date: 202310.05

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

Frequency (MHz)
Site £ 03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORTZONTAL

Frequency (MiHz)
+03CH16-HY 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition * AV6_54 3m 9120D_1522_230323 VERTICAL
A (@BuVim) Date: 2023.10.05 evel @Buvim) Date: 20231005
1225 1225
105.0) 1050
a75] o75)
700 700)
ave|ss aves4
52, 52
S S O S N O S A S L S U N B S U A o
350 350]
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000

Site +03CHI6-HY

Condition AV6_54 3m 9120D_1522_230323 VERTICAL

Frequency (MiHz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

17+6 Horizontal Vertical

) (@Buvim) Date: 202340.10 evel (BuVim) Date: 20231010
1225 1225
1050 1050
75 o7
PEAK 74 PEAK 74
700 700
V6 54 VG 54
52. n EY
N SRR SRS S 1 2 S Serer e S s
350~ 350
175 175
000 5000, ‘000, 0000 T2000. 14000, To000. 18000 000 000, 8000, 0000 2000 1400, 6000 18000
Frequency (MHz) Freauency (M)
+03CHI6-HY 03CHI6-HY
Condition +PEAK_74 3m 91200_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

17+6

Horizontal

Vertical

17.7G
~18G
Avg

Site £ 03CH16-HY

Condition : AV6_54 3m 9120D_1522_230323 HORTZONTAL

Frequency (MHz)

1 (dBuVim) Date: 20231010 evel (dBuVim) Date: 20231010
1225) 1225)
1059 1052
o75) o735
700 700
v sal VG54
52. 52
359 350
175 115
4470 14473, 14475, 144T7, 14479, 144D1, 1440, 14485, 14407, 14405, 14491, 14453, 14495, 14497, 14500 14470 1443, 144T5. 14ATT. 14475, 144D, 14483, 14405, TAADT. 14409, 14491, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MHz)
$03CHI6-HY 03CHI6-HY
Condition + AVG_54 3m 91200_1522_230323 HORTZONTAL Condition + AV6_54 3m 9120D_1522_230323 VERTICAL
A (4BuVim) Date: 202340.10 evel (dBuVim) Date: 20231010
1225 1225
1059 1052
o75) o5
700 709
v 54l avG|54
52 52
B O U S A D Rt R b T
359 350
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 180

Frequency (MiHz)
Site +03CHI6-HY
Condition AV6_54 3m 9120D_1522_230323 VERTICAL

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR392037C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

Peak

Avg.

+PEAK_74 3m 9120D_1522_230323 HORTZONTAL

A dBuVim) Date: 20231010 el (@Buvim) Date: 2023-10-10
1225 1225)
1050 1052
875 875
PEAK 74 PEAK 74
709 700
V6 54 AV 54
52 52 =
B e e BRI ISeU SvS e e e
e i et
359 359
175 175
000 5000, 000, 0000, 7200, 4000 To000. 18000 000 5000, 000, 70000, 72000 Ta000. 6000 18
Frequency (MHz) Frequency (MHD)
site +03CHI6-HY Site +03CHI6-HY
Condition Condition

PEAK_74 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR392037C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

17+6

Horizontal

Vertical

1 @BuVim)

17.7G
~18G

Avg

Site
Condition

Frequency (MHz)
£ 03CH16-HY
: AV6_54 3m 9120D_1522_230323 HORTZONTAL

Date: 20231010 evel @Buvim) Date: 20231010
1225 1225
105.0) 1050
a75| a75)
709 700]
ave[se aves4
52 52
350 350]
175 175)
4470 14473, 14475, 14477, 14479, 14481, 1448, 14485 14457, 14409, 14491, 14493, 14495, 14497, 14500 14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz) Frequency (MiHz)
ite +03CH16-HY 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition * AV6_54 3m 9120D_1522_230323 VERTICAL
A (@BuVim) Date: 20231010 evel @Buvim) Date: 20231010
1225 1225
105.0) 1050
a75] o75)
700 700)
ave|ss aves4
52, 52
B SO SN S NN R M e e e S SR S U OSSN S S A
350 350
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000
Frequency (MiHz)

Site +03CHI6-HY
Condition AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D63

of D79



samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

17+6 Horizontal Vertical

) (@Buvim) Date: 202310.05 evel (BuVim) Date: 202310.05
1225 1225
1050 1050
75 o7
PEAK 74 PEAK 74
700 700
a6 54| VG 54
52. — EY . T =
Nt I LR S SO Sy P
1 ot P - i
asg[ e as
175 175
000 5000, ‘000, 0000 T2000. 14000, To000. 18000 000 000, 8000, 0000 2000 1400, 6000 18000
Frequency (MHz) Freauency (M)
+03CHI6-HY 03CHI6-HY
Condition +PEAK_74 3m 91200_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR392037C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

17+6

Horizontal

Vertical

) @Buvim) Date: 2023.10.05
1224
1050
ars|
700
nvalsa

52
350 -
175

ATO VAT, TAATS. TAATT. AATS, AT TAATI. THATS, TAAGT. 14435, THATT, 4D, TAATS. TA4TT. 1500

Frequency (Miz)

evel @Buvim) Date: 20231005

aves4
52

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

Frequency (MiHz)
+03CH16-HY 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition * AV6_54 3m 9120D_1522_230323 VERTICAL
A (@BuVim) Date: 2023.10.05 evel @Buvim) Date: 20231005
1225 1225
105.0) 1050
a75] o75)
700 700)
ave|ss aves4
52, 52
RSSO U A IS SO R B S 0 U OV IV B v SO Sy
350 350
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801 7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MiHz)
Site £ 03CH16-HY Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORTZONTAL

Condition AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

17+6 Horizontal Vertical

A (@Buvim) Date: 20231010 evel(Buvim) Date: 2023.10-10
1225 1225
1050 1050
a7 a7
PEAK 74 PEAK 74
700 700
SZ 6 54 o AvG 54
4 i R e B N il | e | g
. e g e
350 350
175 11
000 000, 000 0000 12000 4000 16000 10000 000 G000, 000 0000 42000 14000 6000 18000
Frequency (Wiz) Froquency (i)
+03CHI6HY 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11 ax HE20 Full CH11 2462MHz
17+6 Horizontal Vertical
35.0f T Js.a)ﬁ T
T T T T T T T e T e i o
:03CH16-HY 03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Avg.
T T L 5 O N O B 1 Y O O A R P B g
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL
Avg

TEL : 886-3-327-0868

Page Number : D67 of D79
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samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz

17+6

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20231010

PEAK 74

VG 54

52
B R )
N
259
13
00 oo w0 oo 6o 7o faoos 78000
Freauency (M)
Site 2 03CH16-HY
Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL

Date: 2023-10-10

pea 14

704

" ave st

[ PR P R ————

bttt

259

12
o0 G0 w0 fowe 7aon  taoos w0 @

requency (MHi)
Site :03CH16-HY
Condition

PEAK_74 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11 ax HE40 Full CHO3 2422MHz
17+6 Horizontal Vertical
35.0f Js.ak - —
T T T T T T T e T e i o
:03CH16-HY 03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Avg.
N T 11 (S o o
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL
Avg

TEL : 886-3-327-0868

Page Number : D69 of D79
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samonias. FCC RADIO TEST REPORT Report No. : FR392037C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO4 2427MHz

17+6 Horizontal Vertical

J @Buvm) oate: 2023.11.08 ) @Bovim) oate: 2023.11.08
1225 1225
1050 1050
ors orsf
peak 74| peak 74|
700 700
) )
2 ettt 2 TSI Sy o
DR St PRI S oo
354 359
1 173
o oo w0 oo imeo. 7Aoo faoon 18000 00 oo w0 oo 6o Ao faoon 78000
Freauency () Freauency ()
site £03CHI6-HY site £03CHI6-HY
Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR392037C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO4 2427MHz

17+6

Horizontal

Vertical

A (@Buvim)

Date: 2023-11-08

ave[se
52

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 1450

A (@BuVim) Date: 2023-11-08

ave[s4

17.7G
~18G

Avg

14470 14473, 14475, 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz) Frequency (Miz)
site $03CH16-HY site $03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 6_54 3m 9120D_1522_230323 VERTICAL
el (dBuVim) Date: 2023.11.08 A (@Buvim) Date: 2023.11.08
1225 1225
1050 1050
75| o735
00| 00|
Vo5 ave[ss
52, 52.
e e
350] 350|
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17970, 17930, 17950. 17970, 180 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17970, 17930, 17950, 17970, 18000
y (MHz) Z y (MHz)
Site £ 03CH16-HY Site :03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORTZONTAL Condition

: AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

17+6 Horizontal Vertical

1 (@BuVim) Date: 2023-10.05 evel @BuVim) Date: 2023.10.05
1225 1225
105.0) 1050
a75| a75)
PEAK 74 PEAK 74
709 700]
VG 54 V654
52 52 . T
) = N L e ot e A S ———
e [ S
350 350]
175 175) T
000 5000, ‘8000, 10000, 12000, 4000, 6000, 18000 000 5000, 5000, 10000, 12000, 14000, 6000, 18000
Frequency (Miz) Frequency (MiHz)
+03CH16-HY 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

17+6

Horizontal

Vertical

1 @BuVim) Date: 2023.10.05

4470 14473, 14475, 14477, 14479, 14481, 1448, 14485 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz)

evel @Buvim)

Date: 202310.05

aves4

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

17.7G
~18G

Avg

Frequency (MiHz)
+03CH16-HY 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition * AV6_54 3m 9120D_1522_230323 VERTICAL
A (@BuVim) Date: 2023.10.05 evel @Buvim) Date: 20231005
1225 1225
105.0) 1050
a75] o75)
700 700)
ave|ss aves4
52, 52
S A P A N U UOUS O A s S o Ll S S O S SRS G W
350 350]
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801 7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MiHz)
Site £ 03CH16-HY Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORTZONTAL Conditi

ion AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO8 2447MHz

17+6 Horizontal Vertical

) (@Buvim) Date: 2023.11-08 ) (@Buvim) Date: 2023.1108
1225 1225
1052 1050
o7 o7
Peak_74) peaK 74|
700| 700]
v st G st
52 — 52
bt s . TR S S
. in o 5 )
350/ 350/
75| 15|
00 5000, 000, o000 72000 AD0G. 16000, 18000 000 5000, 000 o000 12000 A0 6000 16000
Frequency (Wiz) Frequency (Wie)
site $03CHI6-HY site $03CHI6-HY
Condition +PEAK_74 3m 91200_1522_230323 HORIZONTAL Condition +PEAK_74 3m 91200_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO8 2447MHz

17+6

Horizontal

Vertical

A (@Buvim) Date: 2023-11-08

ave[se

14470 14473, 14475, 14477, 14479, 14481, 1448, 14405, 14457, 14459, 14491, 14493, 14495, 14497, 14500

A (@BuVim) Date: 2023-11-08

ave[s4

17.7G
~18G
Avg

14470 14473, 14475, 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz) Frequency (Miz)
site $03CH16-HY site $03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 6_54 3m 9120D_1522_230323 VERTICAL
el (dBuVim) Date: 2023.11.08 A (@Buvim) Date: 2023.11.08
1225 1225
1050 1050
75| o735
00| 00|
Vo5 ave[ss
52, 52.
L O S S D O G S A M oy R O S A U S A S SO S s
350] 350|
175 175
7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17970, 17930, 17950. 17970, 18000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17970, 17930, 17950, 17970, 18000
y (MHz) Z y (MH2)
Site £ 03CH16-HY Site :03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORTZONTAL Condition

: AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

17+6 Horizontal Vertical

1 (@BuVim) Date: 20231010 evel @BuVim) Date: 20231010
1225 1225
105.0) 1050
a75| a75)
PEAK 74 PEAK 74
709 700]
avG 54 VG54
52 52
et ey B U ——
e
350 350]
175 175) I
000 5000, ‘8000, 10000, 12000, 4000, 6000, 18000 000 5000, 5000, 10000, 12000, 14000, 6000, 18000
Frequency (Miz) Frequency (MiHz)
+03CH16-HY 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

17+6

Horizontal

Vertical

1 @BuVim)

17.7G
~18G

Avg

Date: 202340.10 evel (dBuVim) Date: 20231010
1225) 1225)
1059 1052
o75) o735
700 700
v sal VG54
52. 52
359 350
175 115
4470 14473, 14475, 144T7, 14479, 144D1, 1440, 14485, 14407, 14405, 14491, 14453, 14495, 14497, 14500 14470 1443, 144T5. 14ATT. 14475, 144D, 14483, 14405, TAADT. 14409, 14491, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MHz)
ite $03CHI6-HY 03CHI6-HY
Condition + AVG_54 3m 91200_1522_230323 HORTZONTAL Condition + AV6_54 3m 9120D_1522_230323 VERTICAL
A (4BuVim) Date: 202340.10 evel (dBuVim) Date: 20231010
1225 1225
1059 1052
o75) o5
700 709
v 54l avG|54
52 52
- BB B N S S S, e S S e 1 b B e e e i
359 350
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 180 7700 17730, 1750, 17770, 17790, 17810, 17830. 17850, 17670, 17690, 17910, 17530, 17950, 17970, 18000
Frequency (MHz) Frequency (MHa)
Site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_54 3m 9120D_1522_230323 HORTZONTAL

Condition AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 Full (SHF @ 1m)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE40 Full SHF
17+6 Horizontal Vertical
Peak
Avg.
TEL : 886-3-327-0868 Page Number : D78 of D79

FAX : 886-3-327-0855
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE40 Full LF

17+6 Horizontal Vertical

1 (@Buvim) Date: 20231014 el (dBuVim) Date: 20231014

P ap

" A

40.0f [

[
o .
300 L FRTES 304 ; 2
) i i
200 S 2ol 42 ;i
a4
100 109
T R R S R T T T T T N T T

0 100, 2 0 0. 0 T 7
Frequency (MHz) Frequency (MHz)

Site :03CH16-HY. Site £ 03CHI6-HY

Condition + QP 3m BILOG6_47020_231007_H HORTZONTAL Condition QP 3m BILOG_47020_231007_H VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D79 of D79
FAX : 886-3-327-0855
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Appendix E. Duty Cycle Plots

Antenna

Band

Duty
Cycle(%)

T(us)

1/T(kHz)

VBW Setting

17+6

802.11b

99.52

10Hz

17+6

802.11g

96.94

1392

0.72

750Hz

17+6

802.11ax HE20 Full RU

95.75

1014

0.99

1kHz

17+6

802.11ax HE20 106 RU

98.37

10Hz

17+6

802.11ax HE40 Full RU

92.07

534

1.87

2KHz

<MIMO Ant. 17 + Ant. 6>

802.11b

802.11g

Sillen 2005 PNO: Fast g Typo Power (S|
"

#Alen 2008 PNO: Fast
Trig: Free Run W

g Typo Power (S|
Tri. Fres Run

AMKr?
Ref Level 116.99 dB, Ref Level 11

Nowmal p— o vl | Hommal
Delta (4) | | I Delta (4)

Fixed

Center 2.462000000 GHz Span 0 K. Center 2.462000000 GHz Span 0 K.
Res BW 8 MHz e s BW 8 MHZ s (1001 pts]

Function un: i x I Function

o i _ e

#Avg Type: Pawer (RMS]

o X g
Trg:Fr Morker 3 : c . o S Marker 3

SR = T E #atien 10 5 ‘Select Markes

Marker Mode

[P S R ¥ T . PR » I - S Normal
Deta (4)

Fixed

Della Marker
Center 2.462000000 GHz Span 0 Hz Deita)

Res BW 8 MHz Sweep 3.00ms (1001 pts)| Iy izicer Table c W 8 MH:

Funclion  Function Width  Function Value Mode Trace Scale Funclion  Function Width

Center 2412000000 GHz Span 0 Hz
z Sweep £.00 ms (1001 pis)

TEL : 886-3-327-0868 : Elof E2

FAX : 886-3-327-0855
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802.11ax HE40 Full RU

#hAtten 1008

106.99 BV
it el o Nomal

Deia (&)

Span 0 H
Sweep 2.00 ms (1001

uple Markers
on

TEL : 886-3-327-0868 Page Number : E2 of E2
FAX : 886-3-327-0855



